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Effective Narmal Stress, tsf = ==
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SAMPLE NO. 1 2
WATER CONTENT, % 15.9 18.7
5.00 - |DRY DENSITY, pcf 114.0 111.3
= |SATURATION, % 90.6 98.7
F |vOID RATIO 0.472 0.509
= z |DIAMETER, in 1.40 1.38
- :
5 4.00 A |HEIGHT. in 3.07 2.97
@ WATER CONTENT, % 168.6 18.7
o 3.00 = |DRY DENSITY. pcf 111.9 111.6
5 0 |SATURATION, % 100.0 100.0
0 ~ |vOID RATIO 0.501 0.504
5 ~ [DIAMETER, in 1.41 1.39
3 2.00 HEIGHT, 1in 3.07 2.95
- BACK PRESSURE, tsf 5.33 7.63
= 1. 0D CELL PRESSURE, tsf 7.34 12.82
e FAILURE STRESS, tsf 2.81 4.47
PORE PRESSURE, tsf 5.03 8.56
0 STRAIN RATE, %/min. 0.050 0.050
0 5 10 15 20 |ULTIMATE STRESS, tsf
Axial Strain, % PORE PRESSURE, tsf
G4 FAILURE, tsf 5.13 B8.72
TYPE OF TEST: O1FAI v 5B
. 53 FAILURE, tsf 2.32 4.26
CU with pore pressures
SAMPLE TYPE: UNDISTURBED CLIENT: US ARMY CORPS OF ENGINEERS
DESCRIPTION: FAT CLAY WITH GALVESTON DISTRICT
SAND  (CH) PROJECT: BRAYS BAYQU - FLOOD PROTECTION
SPECIFIC GRAVITY= 2.69 SAMPLE LDOCATION: BORING: 92-138. ST-6
AEMARKS: SPECIFIC GRAVITY 10.0'-12.0', SWD LAB ND. 92/3299
ESTIMATED PROJ. NO.: 15625 DATE: SEPT 1992
TRIAXIAL COMPRESSION TEST
FIG. NO CORPS OF ENGINEERS — SOUTHWESTERN
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Client: US ARMY CORPS OF ENGINEERS GALVESTON DISTRICT

Project:

Location:

File:

BORING:
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Project No.:

BRAYS BAYDU - FLDOD PROTECTION
ST-6 10.0'-12.0",
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az2/3299
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Effective Narmal Stress, tsf i
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SAMPLE NO. 1 2 3
WATER CONTENT, % 17.86 17.3 20.1
5.00 2 [DRY DENSITY, pcf 107 .4 108.4 106.2
o |SATURATION, % B4.9 85.6 93.5
= |voID RATIO 0.657 0.543 0.576
“(B E DIAMETER, 1in 1.38 1.37 1..3%
s 4.00 HEIGHT. in 2.99 2.95 2.99
@ WATER CONTENT, % 18.7 18.0 19.6
9 3 00 b |DRY DENSITY, pcf 111.4 112.9 109.6
[ ’ W |SATURATION, % 100.0 100.0 100.0
i F |voID RATIO 0.502 0.482 0.527
& ~ |[DIAMETER, in 1.36 1.35 1.36
S 2.00 < |HEIGHT, in 2.98 2.93 2.95
~ BACK PRESSURE, tsf 0.00 6.48 6.98
o 1.00 CELL PRESSURE, tsf 11.18 9.65 12.17
o ' FAILURE STRESS, tsf 3.37 4.50 4.89
PORE PRESSURE, tsf 9.48 7.46 B.82
0 O R : STRAIN RATE, %/min. 0.050 0.050 0.050Q0
0 5 10 15 20 |ULTIMATE STRESS, tsf
Axial Strain, % PORE PRESSURE, tsf
TYFE OF TEST: &4 FAILURE, tsf 5.06 6.68 B.24
. ’ S3 FAILURE, tsf 1.68 2.19 3.35
CU with pore pressures
SAMPLE TYPE: UNDISTURBED CLIENT: US ARMY CORPS OF ENGINEERS
DESCAIPTION: LEAN CLAY WITH GALVESTON DISTRICT
SAND (CL) PROJECT: BRAYS BAYOU - FLOOD PROTECTION
WE <] PL= 14 PI=17.0
SPECIFIC GRAVITY= 2.68 SAMPLE LOCATION: BORING: 92-13%9. 8§T-13
REMARKS: SPECIFIC GRAVITY 24.0'-26.0"', SWD LAB ND. 92/3301
ESTIMATED PROJ. NO.: 15625 DATE: SEPT 1992
TRIAXIAL COMPRESSION TEST
FIG. NO. CORPS OF ENGINEERS — SOUTHWESTERN
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SAMPLE NO. 1 2 3
WATER CONTENT, % 20.3 21.6 20.5
2.00 2 |DRY DENSITY, pcf 108.1 105.7 108.2
= |SATURATION, % 98.8 98.5 100.0
K |vOID RATIO 0.553 0.589 0.552
. 1 50 Z [DIAMETER, in 2.581 2.51 2.51
@ " HEIGHT, 1in 1.00 1.00 1.00
-+~
i WATER CONTENT, % 24,9 23.2 20.4
9 1 20 b~ |DRY DENSITY, pcf 107.2 105.1 109.7
@ 0 |SATURATION, % 104 .1 104.5 103.6
b F |voID RATIO 0.567 0.597 0.530
n ~ |DIAMETER, in 2.51 2.51 2.51
¢ 0.80 < |HEIGHT, in 1.01 1.01 ©0.99
@
& NORMAL STRESS, tsf 0.49 1.00 3.00
w
0.40
MAX. SHEAR, tsf 0.58 0.77 1.82
o Litfil: : cl STRAIN RATE, %/min. 0.004 0.004 0.004
0 0.1 0.2 0.3 0.4
Horiz. Deform., in ULT. SHEAR, tsf
SAMPLE DATA
SAMPLE TYPE: UNDISTURBED CLIENT: US ARMY CORPS OF ENGINEERS
DESCRIPTION: FAT CLAY (CH) GALVESTON DISTRICT
PROJECT: BRAYS BAYQU - FLOOD PROTECTION
LL= 60 PL= 18 PI= 42.0
SPECIFIC GRAVITY= 2.69 SAMPLE LOCATION: BORING: 92-139. ST-B
REMARKS: SPECIFIC GRAVITY 14.0-16.0, SWD LAB NO. 92/3300
ESTIMATED PROJ. NO.: 15625 DATE: SEPT 1992
DIRECT SHEAR TEST
EIG. NO. CORPS OF ENGINEERS — SOUTHWESTERN
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SAMPLE NO. 1 2 3
WATER CONTENT, % 21.7 22.4 17.7
2.00 < |DRY DENSITY, pcf 103.6 104.0 111.6
—~ |[SATURATION, % 94,7 98.5 95.3
P |voID RATIO 0.616 0.609 0.499
- t Gk Z |DIAMETER, 1in 2.51 2.51 2.51
o g HEIGHT, in 1.00 1.00 1.00
)

) WATER CONTENT, % 22.5 17.6 17.7
0 1.20 b |ORY DENSITY, pcf 105.1 115.6 115.5
@ 1 |ISATURATION, % 102.1 105.8 105.8
5 = |vOoID RATIO 0.591 0.447 0.448
0] ~ IDIAMETER, 1in 2.1 2.51 2.51
. 0.80 < |HEIGHT, in 0.99 0.90 0.97
@

g NORMAL STRESS, tsf 0.51 1.00 3.00
w
0.40
MAX . SHEAR, tsf 0.43 0.64 1.81
0 : ol I STRAIN RATE, %/min. 0.004 0.004 0.004
0 0.1 0.2 4
Horiz. Deform., in ULT. SHEAR, tsf
SAMPLE DATA
SAMPLE TYPE: UNDISTURBED CLIENT: US ARMY CORPS OF ENGINEERS
OESCRIPTION: LEAN CLAY WITH GALVESTON DISTRICT
SAND (CL) PROJECT: BRAYS BAYOU — FLOOD PROTECTION
LL= 40 PL= 13 PI=27.0

SPECIFIC GRAVITY= 2.68
REMARKS: SPECIFIC GRAVITY
ESTIMATED

SAMPLE LOCATION:
26.0'-28.0",

PROJ. NO.: 15625

BORING: 92-139, 5T-14

SWD LAB ND. 92/3302

DATE: SEPT 1982

FIG. NO.

DIRECT SHEAR TEST
CORPS OF ENGINEERS — SOUTHWESTERN




SUMMARY OF LABORATORY TEST RESULTS

Project:  Brays Bayou, Sims Bayou and Fondren Ditch Project, Housten, Texas
Contract No. DACW64-92-D-0001 Delivery Order No. 0021

Boring No. 92-139

SPT Dry | Wet Torvane
S#| Depth| PP | Blows Visual Classification USCIMC| Unit| Unit | LL | PL Mechanical Analysis Shear qu
{ft) | {tshh| peor ‘ (%) | Wt | Wt | (%) | (%) % passing Strength
foot (pef) | {peh) #4 #10 | #40 | #100| #200 {tsf) {tsf)
1 0-2 | 4.50 Dark Gray,Clay,Hard.w/grass roots & calcareous CH | 23.6
nodules
2 24 | 250 Dark Gray,Clay,Very stiff, w/calcarecus nodules CH | 25.2
3 4-6 | 225 Dark Gray,Clay,Very stiff w/farrous nodules CH | 220 68
4 6-8 | 3.00 Yellowish gray,Clay,Very stiff,w/calcareous CH| 219
and ferrous nodules . .
§ ] 810 | 4.25 Yellowish gray,Clay,Hard w/calcarecus & ferrous CH {226
nodules
6| 10-12 |45+ Reddish Brown & Gray,Clay,Hard,w/calcareous CH
nedules
7112141325 Brown Gray,Clay,Very Stiff w/calcareous nodulas CH | 23.3}| 103.8( 127.¢| 80 23 | 100.0] 100.0 | ©9.9 99.3 98.8 3.07
and sand seams
8| 1416 {45+ Reddish Brown & Gray,Clay,Hard, w/calcareous CH
nodules
9] 1618 4.25 Yellowish Gray,Clay,Hard,w/calcarsous nodules CH | 18.7 53
10f 18-20| 3.75 Yellowish gray,Clay.Very stiff, w/calcarsous CH | 200
nodules
11| 20-22 | 3.75 Yellowish gray.Clay,Very stiff,w/calcarecus CH | 211
and forrous nodules
12| 22-24} 3,25 Yellowish gray,Clay,Very stiff,w/calcareous CH | 229
and ferrous nodules
13| 24-26 | 3.50 Yellowish Gray,Clay,Very stiff, Sandy,w/ferrous cL
stains
14|26-28 | 3.50 Yellowish Gray,Clay,Very stiff, Sandy,w/ferrous cL
stains
15128-30 | 3.00 Gray&Brown,Clay,Very stitf,w/calcareous nodules CH | 194}

and Silt pockets

S#: Sample Number, PP: Pocket Penstrometer Reading, USC: Unified Soil Classification, MC: Moisture Contant

qu: Unconfined Compressive Strength, WOH: Weight of Hammer, WOP: Woeight of Pipe

GEOTEST ENGINEERING, INC.




SUMMARY OF LABORATORY TEST RESULTS

Project: Brays Bayou, Sims Bayou and Fondren Ditch Project. Houston, Texas Boring No, 92-139
Contract No. DACW64-92-D-0001 Delivery Ordar No. 0021
SPT Dry | Wet Torvane
S#| Depth| PP | Blows Visual Classification USCI MCJ Unit| Unit{ LL | PL Mechanical Analysis Shear qu
{ft) | (tsfh]| per (%) | wa | wt | (%) | (%) % passing Strength
foot {pcf) | (pcf) #4 #10 #40 | #100| #200 (tsf) (tsf)

1630-32 | 4.25 Yellowish gray,Clay,Hard w/calcareous nodules CH 222 65
1732-34 | 3.75 Brown&Gray.Clay,Very stiff,w/calcaraous CH {201

nodules and silt fayar
1834-36 | 2,75 Light Gray,Clay,Very stiff,Sandy CL | 143 1194|1365 34 16 | 100.0) 100.0{ 98.2 | 875 | 67.7 2.00
19|36-38 | 2.25 Light Gray&Yellowish gray,Clay,Very stiff, Sandy CL | 163
20 (3840 | 4.00 Light Gray&Yelowish gray,Clay,Very stiff, Sandy CL | 151
2114042 | 425 Light Gray&Yellowish gray,Clay,Hard,Sandy,w/ CL | 151

sand seams
22[42-44 | 4.50 Light Gray&Brown,Clay,Hard, Sandy,w/sand CL | 179

pockets - '
23(4446 | 2.75 Light Gray&Brown,Clay,Very stiff.w/silt pockets CH | 28,1
244648 1 3.75 Reddish Brown,Clay,Very stiff w/silt pockets, CH | 28.0 66

slickensided -
25148-50 | 3.50 Reddish Brown,Clay,Very stiff, w/calcarecus CH | 278

nodules

S#: Sample Number, PP: Pocket Penetrometer Reading, USC: Unified Soil Classification, MC: Maisture Content

qu: Unconfined Compressive Strength, WOH: Weight of Hammer, WOP: Woaeight of Pipe

GEOTEST ENGINEERING, INC.
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